B D O O A R S PRomreg T

A A o AT AT

BOLENS 16 HP TRACTOR




\

o

| » N
. N . s
B - i + :
A . .- MODELS 1659 & 1668 i
"REF. PART . - . " NO. . REF. ' PART . , : R NO
. NO.- 'NO. -~ 'DEscanQON .. REQD .NO. - NO. DESCRIPTION .~ nEo D
. - i ] . . . : . N
%’ 1 1747835 Seat.::... FEST T 1 ~88 e 1100799,' Hex Hd. Screw 5/16-18 x1-
.2 1734115 Seat Support.‘. ....... e 1 I R V- RS 4
3e 1100256 Flat Washer, 3/8............ “ 4 39 . 1742090 Side Panel. R H. (1659)...... 1 °., .
4 . 1734269 Adjusting Knob ......... w2 .+ . 1742091 SidePanel R.H. (1668) ..... 1 -
-5 1733960 Spring....... S 40 o 1100254 ' Flat Washer 1/4 (1659) . 6 |
6 17321% Nut.and Washer-........... 1 41 ¢ - 1186393 Flange Locknut 3/8-16...... 6 -
"7 1186228 Nut1/4-20................ 1 42 1742092 Hood Stpp ...... S S
8o ' 1100241 Flat Washer1/4 ........... -1 430 1186345 Flange Screw 3/8-16x 3/4 .6
-9 1734515 Actuator Bracket........... 1. 44 1736340 Pivot ... ... ... el 4-
~10-e 1110107 Locknut5M6-18........... 4" 45 1728072 Push Nut .............. '... 1
- 11 e 1185418 Flat Washer7/32 ..... ceee. 4 46 1741662 Fender Decai L.H: (1659) .. 1
"12 © °-1100242 Lockwasher, 5/16 ......... 2 . 47 1728772 POp Rivet 3/16 x 1/2 ..... .. 32
13'e.. 1100362 Cotterva3/32x1/2....'... 1 48. 1727126, Clip i.ee'iiimrnnniins e. 2
14 1724492 Flange Screw Thd. Form .49 1727127_ Latch e e . 2, -
‘ ~ 1/4-20x1/2 (1659) ........ 6 - < 50 . 1739212 Tunnel Assembly (1659) 1
15 1735265 Swivel Block ............. 2 . 1744524 Tunnel Assembly (1668) " 1
16 - 1726212 Acoustical Foam (1659).... 2 51 ., 1739688 Thrd Form Screw 5/16—18 x .
17 e 1186067 . Carriage Bolt 1/4-20 x 12 1 . 7 - P U 2
" 18 e 1186130 Carriage Bolt 3/8-16x'1-1/4 1 52. . 1740977 Instructuon Decal (1659) v1
19 - - 1734691 = Fender Assembly (1) (2) Se 1™ ' 1745681 Instruction Decal (1668) (1) ‘
7' 1748574 Fender Assembly (3) (4)-. 1- K R - J N U P A SR L 1
20 . 1736566 FootRestR.H. ....:....... 1 - 1748716. Instruct|on Decal (1668) (3) |
'21; _1724492 Flange, Lock Screw. 1/4-20 . o I ) TS e A 1,
ST L x12(1) D) e L h 2 53 . 1741683~ Fender Decal RH. (1659) © 1
22 1742094 Rear Support Panel........ 1 54 1736567 Root Rest Pad (1659) ...... 2
28 € 1736201 Hood and Grille (1659) -.... 1 , 1746139 Foot RestPad (1668) ...... 2
1749566. . Hood and Grile(1668) ..... 1 55 1736565 . FootRest L.H.............. 1
 24 - .1736202 Grllle Decal (1659) ........ 1 -56 1725615  Reflector .......,..... ies 2
1746209  -Grille Decal (1668) (1) (2) .. 1 57 1726932 Trim........ ... c0i0eeenis o 1
: . 1748707 Grille Decal (1668) (3) (4) 1 - 68 © 1736371 Instr. Panel Decal (1659) 1
- 25 ’1‘186332 Flange Lock Screw 5/16-18 - e 1739096 - Instr.. Panel Decal (1668) (1)
- ‘ x1=1/4 e 2 DRV ) DO A AR A 1
.. 26 118639,1 Flange Locknut @16—18 6 1749047 Instr Panel Decal (1668)(3) "1
- 27 1736341 . PivotRad................. 1 C 1751145 Instr. Panel Decal (1668) (4) 1
-~ 28 1742093 ° Panel Support Bracket . 59 .. 1736369 Instr. Decal (1) (2) .. P I
_ T (1659) ... . s, -1 - ., 1750290 . Instr. Decal (3).(4) ... .:.... 1
29 o - 1110685 ~Screw 1/4-20 x 5/8 (1659) -4 60 1746295 Fender Decal L.H. (1668) o
. 30 1185456 Speed Nut (1659).........‘.' 4 . M2 ool iviiin A
31 . 1742304 Trim (1659) .. ... ........ 1 » -,1748961 Fender Decal L.H. (1668) ’
320 1186329 “Flange Lock Screw 5/16-18 ‘ : (BY (@) oitee i SRR
T X34 o e, 61 —1746296 ‘Fender Decal R H (1668)
Q/ —1736196 L.H. Hood Decal. (1659) . : . C2) . 1
' 1746210 L.H. Hood Decal (1668) (1) - 17,48962 _Fender Decal R. H (1668)
- U A l Ty (3) () evoviiiiiivnnnnes 1
1748709 L.H. "Hood Decal (1668) (3), . - 62 1748572  Self Thd. Screw 10—16x 1/2 S
T (4) i, T T (B () Rt 2.
34 1736197 R'H. Hood Decal- -(1659) .. 63 . .1748080  Light: Gluster Housmg (3) 1
. - 1746211 R.H. Hood Decal. (1668) ( ' 64 - 1748081 Lense (3)(4) ........ Neeen 1
> A (Q) cveiernni i i, 1- NI . 1735223 ' Spray Paint (Wh:te) . '
© 1748708 R.H. Hood Decal (1668) (3) ‘NI 1736796 Spray Paintg¢Dark Green)
i A ) M S AR 1
e : ‘ e '-(1) Model 1659 Serial Numbers 0100101 thro 0199999
. 35 e 1107382 Flat Washer. 5/16 .......... 10 (1) Model 1668 Serial Numbers 0100101 thru 0199999
-364 . 1742100 Grille Screer............. + 1.0 .. (2) Model 1668 Serial Numbers 6200101 thru 0299999
37 1738399 Flange Locknut ........... 4 . (3) Model 1668 Serial Numbers 0330101 thru 0399999 -

_*applicable).

i

N _o Common Hardware-Purchase Locally (Grade 5 where

T

T

'. ,(4) Model 1668 Serlal Numbers 04001 01 thru 0599999

>




8

A

o ik

TN

“30/35 ft. Ibs.

) Torqué. to-

e

for breakdown
oo
-

" . Soe 1ig.8, pagel4

" BOLENS 16 HP.TRACTOR -




N . ; . MODELS 1659 &-1668
A : e -
"REF. PART .~ . . o . _NO. - . " REF. PART N NO:
NO. NO. T 'DESCRIPI’!ON - REQD - _NO " NO. . T “ DESCHIPTION'  REQD
e it S . ; , PR . ] ‘
1" 1725868 Gas Cap (1) 3 I SN I 39 e 1186345- Screw Wh|z Lock 3/8-16 x: 3/4 J(/), ,
2 1‘741653_ Engine Support (RH front LH Co . 40 e 1100009 ~ Screw, Hex Hd., 3/8-24 x 1 NP
' : rear),............T .............. 2 41.1100243 Washer, Lock3/8 ......... 1
3 1741664 ~Heat Shield Defl................. 1 - 42 ° 1734790 “Clutch Retainer ........5:... PR B K
1735065 . Tank, Fuel {Includes Ref. No 1) 1, .43 [ 1742109  Heat Shield Gasket (1659) e /1 '
5 ‘1806648  Spring, Extension............... . | © 771740344 . " Heat Shield Gasket (1668) ....... - 1
6 ¢ 1186391 . Flange Nut, 5/16-18 . .o 4 L - 44 1736368 . Decal Belt Adjustment ...........0" 1 7
"..7 1741667 - Engine Support B .45 1734935 - IndicatorCap..... Seenoslelonns 2
8. 1727918 Strap.......... .....: e eadeaiiee 10461708125 Pin, Clevis. .. i . ...l L. 4
"9 e 1185712  Screw, Hex Hd. Thd. Cuttlng No ‘ - 4T .1.7;__33134 Suppon, Engine (L.H. Front H H.
G 1024 x1/2 oot it 14, - ot Froafy Ll el L2
10 # 1111599 Screw, Hex Hd. Cap 1/4-20 x 5/8 1 48 1726661 . Spring Extension’ Ceeeaeeaa ceee. o 1
11 1718185 . Clamp, HOS®..........¢cn.iin. .. S 3 "49'¢ 1100350, Cotter Pin 1/8x 1 .........0..... 2
12 1736298 Hot Surface Decal (1) (2) (3)..-... 1 /50 ¢ 1107386, Washer, Flat5/8 .......... [ sl -
.13 71727491 - Filter Fuel : _ ; : -1 51 « 1186393 ": Nut, Flange Lock’ 3/8-16..... T
" 14 1724708 ' Lire, Fuel . 1+ .52 1741964 . Exhaust Assembly .. ........ R N
15 1729587 . Bushing, Snap..:. [ I 53 . 1186350 Screw, Flange Lock 3/8—16 X 1- T
. 16 1723474  Clamp, Hose....... S : <72 N PRGUREE 3
- 17 1718029. Valve, Shut Off. . 1 54 e _‘1,186393 _Nut, Flange Lock 3/8-16....... PR &
- 18 1736587 Fan~(1659) Py 1 55 /1726660 . Pulley,Idler ............5. ., T~
1746503 Fan ('1668) - AR S A ~56 1100049 Screw, Hex. Hd Cap 3/8-16 X 2- o
19 © 1741654 Engine Exten3| AN AT /4. .. 4
.20 1741574 Drive Shaft Assembly (1659) A I C ‘57 1186047 Washex Flat 3/8 ID x-1-3/8 OD Jo.o 8.
’ - 1743862 2 Drive Shaft As/sembly (1668) ...... ~'58. 1725856 ' Mount, Rear (1659)..........,... - 2
21.¢ 1186332 - Flarige Lock Screw 5/16-18.x 1<~ = . ; = . 71726510 -Mount, Rear (1668).............. 2
RS 17 SR /‘ 4 59 1724896 ..Mount, Front ........ .. CoeiallL 20
.22 1737419 . Sq.Hd..Set Screw....... ceneasas 20 60 * 1107383 ,,Washer Flat3/g ~.......0........ PR B
" 23 © 1100807 " Hex Screw 1/4-20x 2. .. ....... S I 61 1113527 " Ring: Retammg 3/4. A SR
24 ¢ 1733398 * Nut, He /' Lock, 3/8-16.;..._.', T4 62 1742723 Pivot. ... i i .o, “1 "
25 ¢ 1107383 ”Washeff-'lat 3/8..... 2 . . 63 ©.1734398-  ‘Nut, Lock 1/4-20...'........;,.... s -1
26 1108842 ' Sq.Key 1/4x3/4..... Ve 1, 64 :1738569 idler Army Assembly .............. . T
27 1186327 - Flange Screw 5/16-18 X 2. ..., L2 65 1742725 " Idier Arm Assembly ........ ERUDPEE
28 ' 1185798 Flange Screw 3/8-16\x 1/2 4. 66 - 1736481 Support; ldler....-._..'-..'......,;..-. o
29 1185715 Lock Washer (Pyramldal) 3/8 1 67 . 1740794 Knob, Adjusting (1659) ..... .. U K
- 30 1742344 Shield, Grass .. B 7 1735112 . . Knob, Adjusting (1668) ..........’ T 7
'31- 1741669 Sﬁleld Heat .......... 1 '\ 68 1185885 - Woodruff. Key 3/16 x 5/8 (1668). R /'
32 .1105620 q-.-'Plug 1/4-28 NPT .. 1 \69 * 1100256 Flat Washer3/8.........00.. PO MR
33 s " 4Engine, 16 HP Bnggs &Stratton - y ‘70 1748758 Gas Cap-(3) (4) (5) . ... .. N N
S 402487 i e e e S '7_1_ 1749484  Fuel Tank (mcludes Ref 70) (3). _/
34 - 1724492 Flahge Screw, Thd Form 1/4 20 X ' \" sy @Y B) e S i
A 2l O - 72 1755364 Heat Shield Seal (5) .............0 /i
- 35 1100241 "i"Lock Washer 1/4 . ' 1 . j'73 ‘1735531 - Cable Tie (5) ...:..... PPN A °
36 1723@78- ‘_‘Hltch Pin /..civn PR , 4 ‘74 1185506 Jam Nut 5/16-18 (5) ._.' ..... PP 7
371100276, - Key, Wooruff 1/4-7/8 .« ueers 1. v , T F
38 177/!572'- CIutch/Brake. Elect,.......".i.,-...' 1 e o /
. o o /

,\-

‘. Co;nmon Hardware Purchase Locally (Grade 5
where applicable ...

Lt Pyrchase Parts From Your Local Bnggs & Stratton

Outlet

B Soow

Mode\: 659 (1) Serial No 0100101 thru 0T99999/

Model \668 (1) Serial No. 0100101 thru 0199999\ - -

| (2) Serial No. 0200101 thru- 0299999 B
B )] Senal No. 0300101 thru 0399999

. -(4) Serial No. 0400101: thru 0499999
- (5) Serlal No 0500101 thru 0599999 .




BOLENS 16 HP TRACTOR

3

[
/

)
)

e — e —

Torqueto 70" -
. ft./lbs. (85 Nm)

.t oo
. . . .S o /:




. ‘ - .,‘/
® , S vy _
i . ) VAV
‘ .. // L MODEL;_/ 1659 A 1668
"REF.  PART .. . .. " .NO. REF. /- PART T hNoL
NO.. NO. ‘DESCRIPTION  REQ'D - NO.” 'NO. . "DESCRIPTION ' ' :REQG'D.
1. 1736907 : Wheel, Steering (1) (2)..... 1 40 - 1713951 Joint, B/A/ ..... e b &
- ~=.1747804 . Wheel, Steering (3) (4) 5 1 41 1738490 Spacer|...... R R B
2 ‘1185279 Pin, Roll'1/4 x 2-1/4 ..... .. 1 42 1110152 Nut, ng Lock- 1/2 20....,. 4 . .
3 ;. 170801A2;-"'Washer Flat'.............. AR 43 1726496 Rod, Steering ............. 1
4 1723994 Bearing, Steenng..‘...-..-. R 44 0 1186247 HexNut1/2-20...:...5..:. 2
5 1739091 " Frame Assembly, L.H. 1. 45 1731689 - Arm Assembly, Steering .... 1
6 1742085 CBrate. . .h et e 1 461 1743946 :Axle ASsembly, Front ;. .... 1
Te 1186345- Screw, Hex Hd. Flange e 47 1113527 . Retajning Ring .. ....; e 1.
' Lock 3/8-16'x 3/4. ... :. 28" 48 1185319 . Bearing, Bronze........... 2"
8 °. 4{.1186393 Nut; Flange Lock-3/8—1 22 49 1736206 Splndle'Assembly L H
.9 . 0121898 . Thrust Washer ...........[ 4 , . Wheel ............0 ... -1
10 -1£1734555 Support;Seat ........../.. 1. - -50 & . 1110547 Key, Woodruff-3/16x1 178. 1
11 o ,',1_1,86348.. Screw, Hex Hd. Flange /" . - 51 1186460 Roll Pin 5/16 x 1- 1/4 e 20 &
C " Lock 3/8-16 x 1- 1/4..."....'. 1 52 © 1726485 Rod, Tie........ R
121 + 1742099 Panel Ass'y., Instr{1) (2) ... 1. 530 1186247 :Nut, Hex-1/2- 20.../2'1..* e 2
. 1748704_ Panel Ass’y., Instr (3) (4) (5) 1 A 54 1738561 Support Assembly, Axley... 1~
13 1731956 Hook, Cable ......... R SN 55 1732078 Screw, Hex Hd. Cap 5/8-11'7 o
140 1100256 Washer, Flat-3/8...,.... Wl /2. ST (Special) .../ ...... B0
15 1140108, Nut, Lock-3/8-16 ... ... ... 1L 56e 1110112, Nut, Hex-5/8-11 ....%..i... 1
- 16 1741729 Support Assembly, Battery }} © .. BT . 1739738 Spindle Assembly R.H.
: I & Gas Tank (1659) ...:.... 1) - - Wheel ........... ..., 1 g
1745923 Support Assembly, Battery o 58 - 1737071 ~Steerihg Cap (1659) (1) .1 / ;
.. & Gas Tangs-(1668)°(1) 2 - 1// . . .1746832 . Steering Cap (1668) (1)} (2)' c 1/
1749657 . Support. Assembly; Battery | . . 59 1708550 Thrust Washer .......4.... 1/
. o & Gas Tank (1668) (3) (4) . .60 1185616 Bearmg. Ball with Seaf. e 2
L B e SRR -1 1715789 Wheel Assembly ... ...... 2
17 - 1739088 Frame Assembly RH........ ;/ 62 1732957 T/re 16 x 6.50-8 (1) (2).. es 2
18 1730692 Doubler,Rear............. - .- 1732927 /Tire, 16x650—8 (3) (4) (5) 2.
19 1115815 Machine Screw No 10—24x : -63 1185615 Bearing, Ball ....<........ .2
I 5/8 it i e 4 64 1735572 -Frame.Support A "
20 .- 1724698 DrawBar .............vo0l 2 : 65 17158@9 ‘Capy Dupt-Geneva Wheel W
"21,¢ 1100055 . Screw, Hex Hd 1/2—13x 1- o R / - -1/2 kB, Metal) .......... -2
- _ 14 .ot /] 2 744444 Cap, Dust-Dico Wheel (1- - .~
220 "1,100245;_' Washer, Lock-1/2 ....... 4 6 o J .. 5/81.D. Plasttc) .......... vl 20
23 1727898 “U™Bolt ... e ehe 20 e 66 1185985 “Keps Nut No. 10-24........ -5
‘24 1726679 - Hub, Wheel ........ veofes 2 - ! 67/ 1732620 Choke Control ........ RS '
. 25~ 1708598 Spacer ......... veeeiifens 200 68 1738414 Steering Shaft Assy ....... 1
28 ¢ 1120390 . Nut, Hex-3/4-10"..... /. ... 1 . /68 1738413, Rollpin.ic...ice..ieeen... .1
27 '1724718 - Wheel Assembly .../....c'2 -1/ 70 1736159 Fevel Pinion Gear ......... 1
28~ 1718086 Valve ..... 0 ...... L4 T 1185035 Flange Bearing........... . 2
29 17329268 Tire, 23 x 1 50-1 659) 2. T2, 1724527 (T O 2
S 1733081  Tire, 23x850-12(1668) 2 / - 73 " 1742264 (Tank Clamp (1659) . o1
.'30. - 0101085 Bolt, Hub .:.. £.... / ..... 10_/ r 1746621 Tank Clamp (1668) (1) (2)
31 .. 1731782 Arm Assy nn )(2) AR e ,f’ A RN FRRE TP PRPR 1
P : CABY e e, / ....... A 74 1746622 Comr (1668) .........0.... <1
: : Arm Ass'y; Steerin 4) (5 /1 : -
32 ‘Spacer, ° ubulaf‘l. g( )( .). 4. °eCommon H'Ardware Purchase Locally (Grade 5. o
-.,.:_; : Bushlng. F'ae/g 1 where appllcable) [ Lo P ".
35 ',E.ﬁﬁ,‘;e}(;?;ea’ser}ghguPpon 1 L Model1659(1)SenaI No 0100101 thru oisesee
S .Form| '/g __________ Aol ' 5 Model 1668 (1) Serial N 100101 thru 0199999 : Co
36 - Washer, Shim-../.......... AR (2) Serial ILJo 0200101 thru'0299999 >
37 "Gear Steering-.........0.. 1 ) - (3) Seriai'No, 0300101 thru 0389988 . i Y
38 _ Ring, Retaining ....... UTIN I (4) Serial No. 0400101 thru 0499998 ..~ =
39 ' /Thro eControl ........... 1 "" (5) Sena/l Nf 0500101 th{u 0599999 L
i i E'G / -



" BOLENS 16 HP TRACTOR

,SQrial Number-
0100101 thru

-0399998 . .

ﬂ.
g
EEL
2
-~ ;N
\N0%
_——
288
.01”‘
noo B
oy
-—
> S
Ll
k)
. s oy
GRS
> [\
F-) — w
” -
[ -
']
Ab«m.
EES-
. [
4Z53
$353
E5S8
ca
- R=X-)

1668 S/N 0100101-0199999 . - -~

*7" 11659 S/N 0100101-0199999




" MODELS 1659 & 1668

/"'

-

e

REF. PART = - » . NO. . REF.. PART P - NO.
NO. NO. . DESCRIPTION . REQD NO. NO. . DESCRIPTION '~ REQD
. 1o 1186347 Screw, Hex Hd. Flange = . 38 1186259 Nut, Hex 3/8-16 ...... e 2
o . Lock3/8:16x1............ 3 39 1724403 Spacer (1) ....... JONC S 1.
“2'® '1186345 Screw, Hex Hd. Flange - .40 1746196 Arm' Ass'y, Brake (1) (2) ..... 1
SO .+ . Lock3/8:16x3/4...... . 6. 41 - 1732147 Pin, Drive Lock..... A 2
-3 .1118808 -Ring, Retainer..... e 1. 42 1720612 . Spring, Extension ......... 1
-4 1185802 Bearing, Flanged.......... 4 43 e 1733398 Locknut3/8-16............ -1
5 1.729496 Bracket, Trans Support (1) 44 - 1722151 Arm, Speed Control ..... e 1
e ¢ B e R 45 = 1734563 Pin, Control........ S
. 1747060 Bracket, Trans, Support (3) 46 1118802 . Ring, Retaining ........ .. 2
| () weenperrneiniieain . 47 szoses Block, Cushion............ 1
‘6e 1186393 Nut, Hex Flange Lock 3/8- o 48 91104435 Key, Woodruff ............ 1
_— 1 [ 2 6 49 e 1107385 Washer, Flat1/2........... 1
7 1732361 Brake Ass’ Y, Mechamcal . “50e 1186233 Nut,Hex1/2-13 ........ P
8 . 1729273 Disc Assembly, Brake ..... 1 - 81 1185732 RIing, Retaining ........... 1
.9 1732367 Extension, Brake Arm (1)° .1 - . 82 . 1720529 Washer, Thrust.......... oo 1
10 e: 1100805 . S¢trew, Hex Hd. Cap 1/4-20 -53 1720523 Arm, Neutralizer........... 2
Rt Cox3/4 e .2 54 1720361 - Washer, Thrust........... L2
.+ 1186389 Nut, Hex Flange Lock 1/4- 55 1720928 Spring, Extensnon ......... 2
e 20, 0 PO L 2 - 56 1720706 ‘Bearing................i.. 1
..7.1725265 Block, Swivel (1) ...... e 1 57 1737022 Pedal Ass'y, Brake (1659) 1
o - 1100346 'Pin, Cotter 3/32x3/4 ...... 7 o - 1746136 ‘- Pedal Ass'y, Brake (1668) -1
1107382 Washer, Flat 5/16....... ...: B T 58 1725518 Pad, Pedal ..... S 1
1716729 Spacer (1) ............ e 1 59 1120209 Pin, Roll 3/16x3/4 ..... w10
1729217 Rod, Brake............. wes 1 .60 1715301 ‘ThrustWasher ............ AR
1177625 Pin, Roll 1/8x3/4 (1) ...... 2 61 1705108 Washer Cheeeiieanaanee were 1
1732370 Bracket, Brake Rod (1) . 1 62 1186246 ° Nut, Hex 7/1 6-20.......... 3
1732393 Spring, Compression (1) 1 .63 1726352 Lock,Brake............... 1
1725264 Block, Swivel (1) .......... 1. -64 1728696 Grip........:ecvnen. e T
1729213 Plate, Neutral ..... ....... 1 65 - -1726640 . Spring, E.xtensuop voeaerees 1
1737019 'Bracket, Brake Shaft....... 1 66 1186247 Hex Nut1/2-20.:........ . 1
' 1729445 Support Ass'y Neutral. Plate 1: 67 .-, 1729147 Foot Pedal (1) (2) (3) ....." 1
1703052 Washer,Flat .............. 1 . 1751058 FdotPedal (4)............ S
1732369 Spacer, Tubular........... 1 68 ~ 1751775 Woodruff Key, 1/4x3/4.... '1
1107383 Washer, Flat3/8.......... L2 69 1747496 Ext. Brake Arm (2) (3) (4) - -1 .
27 ¢ 1110108 - Nut, Hex Lock 3/8 ...... ec 20 70 1747484 Sleeve (2) (3) (4) .......... e
28 1721612 Rod End e 1 : 71e 1110107 Lock Nut5/16-18..... ..... 1. .
29 1735091. Rod, Speed Control (1) @ 72 1747495 Brake Rod (2) (3) (4) ....... 1
- ' (<) I O R 737 1747497 Spacer (2) (3) (4).......:.. 1
- ,1749966 Rod, Speed Control (4 .....71 74 . 1748584 Brakq Arm Assembly (3)’ (4) 1
30 /4120210, Pin,Roll .................. 3 75 . 1748372 PBrake Return (2) (3) (4) .... -1
<) 1721492 Sprlng. Compression M- 76. 1186230 ,Hex Nut 5/16-18 (2) (3) (4) 1
R ) Y 77 1705 Flat Washer 5/16 (2) (3).(4) 1
82 Y 1734827‘ Swivel ...... R w1 78 1738462 'Electric Clutch(4)..... weee 1
7283 .7 1729151 Shaft Assembly, Speed 79 1738463 Thd. Cut Screw 12-24 x. 1/2
[ Control (1659) ............ 1 e (4) ..ol 4
1744856 - Shaft Assembly,. Speed 80 1738447 Control Disc Ass'y (4) ..... 1
, " Control (1668) ........... 1 81 . 1185232<RollPin(4) ............... 1
T34 1737020 Arm Assembly (1) ......... 1~
. 1747508 Arm.Assembly (2) (3) (4) 1 ‘e Common Hardware—Purchase Locally (Grade 5 where
35 1722857 SPACEN .....eeeenveiionns 1 applicable). - S
36 1737024 ,Rod, Brake Control’ (1).....'.» 1 '
1747518 ?4‘)"’ B["'“’ Control (2) (3) ] (1) Model 1659 Serial Numbers 0100101 thri 0189899 |
o ‘ AR ‘r """ © (1) Model 1668 Serial Numbers 0100101 thru 0199999
37 };;;ggg B:gg: ﬁ:zg: g; -(5-)-(-4)---'" } ~ (2) Model 1668 Serial Numbers 0200101 thru 0299999
P """ : -*(3) Model 1668 Serial Numbers 0300101 thru 0399999

© - (4) Model 1668 Setial Numbers 0400101 thru 0599999'_




L N
VoS

<
\

\

MODEL 1668

~+ NO.

PARY
- NO.

e

'DESCRIPTION

NN EWN

® 1186345
8 ~.1185728

1714644
1713075
1734768
1186391
1118554

Whiz Locknut, 5/16-18....... e
Retainlngﬂing '
Screw, Flange Lock, 3/8-16 X 3/4
" Flange Bearlng

..................

<. 7 D :
Pt ;" '/<\ < L R . ]
L o .37 ~d W P
PEd i Pete ’ d § IR
ir T } b . b ’
: Pocd ’ o L
!! . . S <, L] ' :' 3
ﬁ . :;”" v: - .
I'IS;’/V ' ' T v
‘ .:-:.,: A
"NO: "'REF. PART = - .. ‘NO.
REQD NO. :NO. DESCRIPTION . REQTD
‘ Quadrant.. .........o0. o, '. e

.

TN

. 9 - 1734262 ¢
*7 10 1726401
11 © 1186329
12 ¢ 1186393
13 1734147 -
14 1100279 .

15 1185816'

Bracket
Screw, Flange Lock, 5/16718x 3/4
", Flange Locknut, 3/8-18..........
Shaft, Lift........coivemmerenns
Key, Woodruff 1/4 x 1 ............
Washaer, Flat 1 ; :

........................

o

° Common Hardware-Purchase Locally (Grade 5 where ‘
. appllcable) o




WIRING DIAGRAM -~~~

/. MODEL 1668 S/N 0100101 thru 0399998 -

[

COLOR CODE

GROUNDAT| "R :Red

o "ENGINE B -'Black
=1-" mount | W - White-
Y

B

- Yellow

E o . ) L~ -Blue -
i Lo P - Purple -
RW . : |~ RW - RedWhite

RY .- . R/mB. " - Red/Black:
‘ + RIY - Red/Yellow

=

DRIVE OFF

REARVIEW OF " . )
ATTACHMENT .~ " | ©x o
‘DRIVE SWITCH - J

(ENGINE
. CAPACITER ,
. INTERLOCK SWITCHES
.'ATTACHMENTDRIVE LIGHT |
~AMMETER . - > " ~ ENGINE” - SOLENOID
-IGNITION SWITCH RS "BOLT “MTG. SCREW-
. BATTERY. T L
» 8. ATTACHMENT DRIVE,
.. CLUTCH.
9. SOLENOID
| 10. CIRCUIT BREAKER
71. ATTACHMENT DRIVE
1

mummb-mmu :

SWITCH
2. CONNECTOR S e .. R . : . =
13. STARTER: S oo b OFF Yl RUNILIGHTS. | T RUN | START °
_1‘51:‘ ?EQDLL]'(?:TES(OPT,ON AL) | POSITION NQ.1 POSITION NO’ 2 | POSITION NO: 3 EOSIT)ION NO. 4
-16. FUEL SOLENOID T Lo, T EE , . S ~
- '(LATER MODELS) ‘. o y L] ) REAR VIEW OF |GN|T|QN SW]TCH L : y
17. HOUR METER (OPTIONAL). - e —_— — e
18.DIODE (LATER MODELS). P P o -




Model 1668 S/N 0400101 thru 0593999 s
" ' o X _ COLOR CODE
; 2 A - Red P - Purple
e S B  -Black  R/W - Red/White
. c =) ~|W .-white 'R/B - Red/Black
18) Y "-Yellow RY - RediYeliow
16 19 - .,‘.. BL -B[ue' ' o -
I : R [z B '
8 . + g-_j_-
AV ¥ .
\ R ‘RIW :
N BL
R -

1. ENGINE
2. CAPACITOR .
_ 3. INTERLOCK SWITCHES

4. ATTACHMENT DRIVE. LIGHT

5. AMMETER
{ 6. IGNITION SWITCH
1 7.BATTERY:

8. ATTACHMENT

DRIVE CLUTCH

9. SOLENOID
10.FUSE (30 AMP)

11. ATTACHMENT

~ DRIVE SWITCH |
12. CONNECTOR PLUG )
13. STARTER
14, HEADLIGHTS

o

A

.SOLENOID -
MTG.‘-SCREW_ i

ENGINE
BOLT

'15. DIODE - , . R S :
.16. FUEL SOLENOID . . : A - _
17, HOUR METER - OPTIONAL N ‘ B
18, ENGINE MAGNETO o2 &
:| 19. ENGINE ALTERNATOR R RZ - _ - : =
20. CRUISE SWITCH. * .| DRIVE OFF ' DRIVE ON - GML _AeL |, RB SB
21. CBU'SE CLUTCH . : b HEAR.V'EW OF. - POSI:IFOFN NO. PORS';,:IQ-P:GN':JTs? POSIT':::NO.J POSITION NO. 4
22 CRUISE LIGHT = . ; ATTACHMENT - - . -
23. CRUISE BRAKE \_DAIVE swiTCH . L . REAR VIEW OF IGNITION SWITCH )
24, RELAY o = - ' EREE "
- X - 5?7;'
. T




P~ | ' TR I ".ii"MODELsHsss & 1668

;. REF.  PART:. . _ NO.. . REF. - PART T
- NOL NO . DESCRIPTION ... . REQ'D .. NOv . NO DESCRIPTION -
1.e 1103959 Washer Flat No10..  .......... 4 28 '1727169 Harness Headligﬁf"., ......... il
2 1727379 . Rlvet Pop3/16x5/8 ey ceve 4 .29 - 1805345, . Cable, Tie ..... P SO S S
3 1726435 . Headlight. I e 2. -~ 30 1729914 - Circuit Breaker (1) (2) (3)
4 1806805 Plate; Retainer........ ':~ ...... v 2 " 31 1734824 Lamp, Clutch (1) (2)
5 . 1806808 - Retainer.............. . .... e 2 © 82 1734356 Switch PTO ......".. \‘., R VAN
6. 1746844 Englne Harness (1) (2) 1 ” 33 -1715012 Electncal Nipple,« | ... 0 5. . L. 1
T+ 1748581 " Engine Harness (3).............t ¥ 1 34 1735285 " Bulb (Mgl. No. GE 73) (1) (@) (3) /.3
7 © 1186389 - Flange Nut1/4-20,.......... eeea. 1 - 1751572 Buib (Mgf. No. GE 73) (4) (5) / 3
T8 1721252 7 J-Clip (1) (2) (3) (4) -1 35 1734472 SW|tchSeal.«...j...............,/.'/ 1/ !
© v 9. 1734366 Switch ............. ...... . 36 1725373 Cable, Battery Neg to Engine/ 7/ - ,
10 © 1742197, Hour Meter_(1659) ......... e, S Mount........ A . /*‘/ 1
.11 1740008 Battery,12Volt (1) .....T........ 1 - 37 . 1742113 Condensor....‘.....;. // a7
e 1747674 Battery. 12Volt{(2) 3)......oocvv v 1 .38 1721487 Fflp Grommet (1668)’(1)(2)/ /.... v /1/
: 1751498 Battery 12Volt {4y (5)......... PSR | :1749835  Flip: Grommet (1668)-(3) (4) 5) //':,1
12 '1740804- Hold Down Rod........... PO B -39 1748723 - Push:Bytton Switch’ (3) . /41
., "13.¢71107381 FIatWasher1/4...,,.'....'...'.'....'. Y2 oo 1748723 * Push Button Switch (4)'(5) L2
T 141739205 - Ammeter20-0-20 ...l ........ .. S 40 1732374 Switch, Cruise () (5)/..'2..;...'..',./’ ,:'.1 C
15 . 17253'{4 "Cable, Battery Pos (1) (2) (3) 1. 41 1186020 . Thd. Cuttlng Screw 6—32 3/8 (3)/ S e
. 1746198 Cable, Battery Pos (4) (5)...-..... - T ADA5Y .o T 17, J2
"16.- 1726169 Switch, Ignition (1) (2 @3).......: o1 42 1748085 Lamp. Assembly (3) . / SN I /'__;
<0 ."1754183 | Swnch |gnmon (4)(5) .... IEDU R : © 1748085 - Lamp Assembly/(4) (5)/ 2 7
17 1718266 “Key. fgnition (1) (2) (3)-...... 17+ . 43 1749487 - Sealing Strip (3) (4) (5 1/ /
71753986  Key,lgnition'(4) (5) .......... ... R : 44 1749492 . Cruise Harness (4): (5) A
. 18.71733577 . Switch-Ass'y., Interlock (1) (2) . 1 ' A5 1745666 = Relay (4) (5)"...... A S Y,
19" 1890234 -Washer (1) (2) ..... e L2 - . 46 1752408 Plastic (4) (5) ... 0./ . [N A/
20 1733576° Seal, SWItch (1) (2) . ocevvvrnen. S - — o
21 1740056 . Solenoid ........... e e 1 : - N / G // :
*- 22 ¢ 1115815 " Screw, Phil. No. 10-24 x5/8.....v - .4 -'s Common Hardware Purchase Loc lly (Grade 5 wher /
"o 23 e 1185985 - Nut, Keps Lock No. 10—24....‘.'. o2 ' applnable) o i 7/ '
24 1734398 " Lock Nut 1/2-20....~..... el L2~ : : A P :
25 1739631 Battery, Hold Down ........o.... SRS R Modei 1659 (1) Sérial Numbers 0100101 thru 0199999
26. 1732581 Cable, Starter. . ..... PN S 1 ' Model 1668 (1) Serial Numbers 0/100101 thru.0199899° /- .
27 . 1746843 Harness Main (1) (2) Cieiedeiess A ' it (2) Serial Numbers, 0200101 thru 0299999-' '
.77 1748582 Harness Main (3).- % .: PRSP B2 L " (3) Serial Numbers'0300101 thru 0399 sl
311750846 .. Harness Main (4) (5) ..o ..o ... ) 1. 4 - {4) Serial Numbers 0400101 thru 0499999 7
: — - - - : ' v (5) Senal Numbe/rs 0500101 thru 0599 P
g K . ' ! / vfb" SO S
. . © : ARV [
‘ VT 8 ‘ SR /// / L
) // "»/‘ ’ l;’ '




. BOLENS 16 HP TRACTOR

. /e ’
/ :
: / .t . F I ! i
s / :
/ ) ) KR i
L ,/ ; ! / /
/ . g . / . i i
<
- -
VA




e e
. o o
- . L . K . o ’ . 5'._ : T
‘ - RRS -7 - . . MODELS 1859 & 1668 "=
\ E . e I L ' T
<3 o I; - /,/‘ . + . °
. A s :f’; L // ) 4 .
REF._ PART . 7 - TwoEm o LONQL “REF. ~ PART = NO.’
NO. " - NO. < DESCRIPTION: % REQD. " 'NO. N®. DESCRIPTION REQ'D.
1 1726450 “Filter ........... SRR s 32. 1733684 Screw, Flange 5/1s-1ex4do ..... 4
2 1734845 Manifold, Filter / 1 331800338 Shim............ P - AR
. 3 1734354 Tube-Assembly, Return ........... s 1% 340 1720487 Spacer, Tubular. ...l 1
4 1729265 Tube Assembly, Pump to Valve ST 35 "1185730 Race, Thrust.......... -4 v
. (1659)...7vvveviennns % ......... s . 36: 1185729 Bearing, Thrust 2 )
‘[734144 *Tu,be Assembly, Pump to Fllter S 37 1727637 Bearing, Needle - 4
. : (1668} ......... / ............. R .38 1735134 Axle, RH.(1) ......... 1
5 o TransmlssloryHydrostatrc (1659) 1 " 1747062 - Axle, R.H. (2).:...... <1
: 1743861 Transmlss;on Hydrostallc(1668). 1° 39 1100281  Key, Woodruff.......... 2.
6 1185737 Elbowgo‘ T n2 40 1186010 Bearing; Needle ......... R 2 -
7 ¢ 1100770 rev/.hex Hd. Cap 3/8—16x 2- ‘ 41 1186002 - Race, THrust:......%. ... ‘ . 47
J A v 4 42 1729258 Gear Assembly..Cluster A I
-1300243 /Washer LOCK /B oevvvven'ns s 21 43771185882 Seal, Oll..i'uoiyinsinineanse o 10 L
~9. ,Connector................ 1 - 44 1187731 Bearing, Needle....... et 1
172%64 - Tube Agsembly, Suctlon....r;...-. 1 45 . 1724079 Gear .,.....qivveiveaiiiineiivea [ BEETRE ]
11 17} 90 Elbow,90° ............. e L 46 ° 1100276  Key, Woodruff ....... 1 Wil
30374 . Washer, Shim (005)....‘-.-'.{’ ....... AR - 47...1100279  Key, Woodruff ... .. P O I :
173Q375 Washer, Shim (.015)........=.... - AR 48 1729257 ~ Shaft Assembly, Pinion™.......... 10"
. 1729331 Gear, Bevel Pinion 18T ... ... .- 1, 49 1185764 Bearing, Thrust.....«..........0 157 0
15 ’1729559 SPAGRI . e ey 1 © 50 1185774 Bearing, Needle..... ........... 0 RS
16 . 1741832 w, Hex Hd. Cap 1/4-20x5/8 . 1 517 1729255 Cover, Transaxte RH.(1)........ 7" 1 1. .
17 1732450 Housnng ‘Transaxle (1) 1 174797;4 'Cover, Transaxle R.H. (2)....”-.., LT,
A 1747086 ous:ng. Transaxle (g) (3) (4) 1 52 e 1100047 Screw, Mex Hd. Cap 3/8—16 X 1=0n e
« .18 1724092 Dlpstlck ........ ereeeean et 1. . /2 il e e s AT
' 1~9 .1725090 Tube 1 53 :1185295 .OllSeal ............... P
1733103. Pin, Dowel 5/16 .. .......... .. .2 t 54 1729253. Cover Transaxle L.H. (1)........: 1
21 0/1186459 Nut, Hex Lock 5/16-18 ‘Grade 8 4 . 1747064 Cover, Transaxle L.-H, (2) ..... S
22 1728645 Cover, leferentlal ................ 1 ‘85 1735133  Axle,L.H. (1) .......... .. ... R
723 1726646° Gear (3) 2 1747061 Axle, LH. (2) ....5......0 0 ... ' 1.
- 1752008  Gear (4) 2 56 1721989  Conneptor........... et 20
; 24 71185689 -Ring, Retaining. .2 57 1721921 Coupling .........0ccooiiin unte 1
‘@ - 25 1185930 . Plug, Pipe ..... 1 58 © 1186345  Flange Lock Screw: 3/8-16x 3/4 2
~...26 1110189 Pin,'Dowel 3/8 ....%. 0. .. = B 59 1724370 Control Shaft Seal :..... R peeees 1 -
. 27 1713466 - Pinion, (3)%..... .00 0.e... el t 2 ©60-°.1724376" Input ShaftSeal.......:.. e 1 1
1752095 | Pinion, (4)...... ............ 2. 61 1724377 GrassShield..... ..c..ovusnuvss -1
28 1118808 - Ring, Retaining =.... il e e 2 . 62 1734543 Tube Assembly, Fllter to Valve X
~29. 1727641 - Shaft, Pinion:....... N | . AN (1859) ".ivi. i 1.
.30 1729972 - - Carrier, Differentiai . 1 63 < 1705093 . Shim (028).... .................. AR.
31 1729260 .Gear, Axle 47T v 1 NI 1728407 f"fSeaIent ..... vl e AR
o Common Hardware~Purcha5e Locally (Grade 5 where MOdB' 1558 (14\ Serral No: 0100101 triru 0300341 '
“applicable © - oo o A - o . {2Y Serial No. 0300342 thru 0499999
. (3) Serial No. 0100101 thru 0400679 -
4 - " QOrder replacement Hydro Transmrsslon 1745147 and
of
N replace lnput shaft w:th sphned lnput shaft 1744011 ’ (4) Serlal NQ 0400680 thru 0599999
LR L . . \‘ - N B_ « > . :
“ ; o <. 5 , : K '
{‘\ . : \ - . )
- v . L —
. i .
gy . N =« - Lo B B ‘ B
: L) “ 3 'ﬂ.:‘ N - A
ce o £’
S | LR .
’ E'M | , i
ey RN v - '
B % .



